
Annual Report
FISCAL YEAR 2021/22

INLAND EMPIRE 
UTILITIES AGENCY



6075 Kimball Avenue, Chino, CA 91708
909-993-1600 | www.ieua.org



Annual Report
FISCAL YEAR 2021/22

INLAND EMPIRE 
UTILITIES AGENCY



Message from 
the General 
Manager
Since the Inland Empire Utilities Agency’s (IEUA/
Agency) formation on June 6, 1950, the Agency 
has shifted and adapted to the changing needs 
of the growing region. As we progress into 
the future, there exists a need for innovation 
and advancements on the current systems 
that have allowed us to progress to where we 
are today. For over 70 years, the Agency has 
remained committed to sustainably enhancing 
quality of life in the Inland Empire through 
[...]
such as recycled water; compost and energy;

•	 Promoting sustainable use of groundwater 
and development of local water supplies.

Mission

About Us
The Inland Empire Utilities Agency is located in western San Bernardino County 
and serves approximately 935,000 residents in a 242-square mile service area.

As a regional wastewater treatment agency, the Agency provides sewage utility 
services to seven agencies under the Chino Basin Regional Sewage Service 
Contract: cities of Chino, Chino Hills, Fontana, Montclair, Ontario, Upland, and 
Cucamonga Valley Water District (CVWD) in the city of Rancho Cucamonga.

In addition, the Agency provides wholesale imported water from the 
Metropolitan Water District of Southern California to seven retail agencies: 
the cities of Chino, Chino Hills, Ontario, Upland, CVWD in the city of Rancho 
Cucamonga, Fontana Water Company in the city of Fontana, the Monte Vista 
Water District in the city of Montclair, Water Facilities Authority in Upland, and 
West Valley Water District in Rialto.

Values

Leading the way. Planning for the future. 
Protecting the resources of the communities 
we serve. The Inland Empire Utilities Agency is 
committed to:

•	 Applying ethical, fiscally responsible, 
transparent and environmentally 
sustainable principles to all aspects of 
business and organizational conduct;

•	 Working with integrity as one team, while 
celebrating the region’s diversity; and

•	 Staying in the forefront of the industry 
through education, innovation, efficiency, 
and creativity.

Inland Empire Utilities Agency6



To become a world class leader in 
water management and environmental 
stewardship, including water quality, 
water-use efficiency, recycled water, 
and renewable energy, in order to 
enhance and preserve the quality of 
life throughout the region.

Table of Contents

Water Reliability

Supplemental Water ...................................................................... 8

Wastewater Treatment............................................................... 10

Recycled Water.................................................................................... 1 1

RP-5 Expansion Project...............................................................  12

Water Quality Laboratory......................................................... 14

Environmental Stewardship

Energy Optimization....................................................................... 16

Groundwater Recharge............................................... 18

Composting and Biosolids Management........... 19

Fiscal Responsibility

Financials......................................................................... 20

Grant and Loan Awards.............................................  22

Community Outreach and Education

Education.......................................................................... 24

Owlie’s Virtual Adventures........................................ 26

No Wipes Down the Pipes.......................................... 29

Water-Use Efficiency................................................... 30

Workforce

Workplace........................................................................  32 

Awards...............................................................................  32

Vision

“Leading the way. Planning 
for the future. Protecting the 
resources of the communities 
we serve. “

Annual Report 21-22 7



Water Reliability

Supplemental Water
As a member of the Metropolitan Water District of Southern California (MWD), IEUA is the 
supplemental water provider for western San Bernardino County. Approximately 34 percent 
of the water used in the region in FY 2021/22 was imported from the State Water Project 
through MWD.

Total water consumption within IEUA’s service area for FY 2021/22 was 196,552 acre-feet 
(AF). Compared to FY 2020/21, potable water use decreased by three percent from 183,242 
AF to 177,292 AF and recycled water direct use decreased by one percent from 19,534 AF 
to 19,260 AF. Overall, the region is using approximately 14 percent less water than in FY 
2013/14 when total consumption peaked at 227,586 AF.

Inland Empire Utilities Agency8



The Chino Basin Desalter Authority (CDA) 
was formed under a Joint Exercise of Powers 
Agreement on September 25, 2001 by 
regional agencies including the cities of 
Chino, Chino Hills, Norco, and Ontario; IEUA; 
Jurupa Community Services District; Santa 
Ana River Water Company; and Western 
Municipal Water District (formally admitted 
on April 2, 2009). 

The CDA purifies brackish groundwater 
extracted from the Chino Basin with 
the Chino I and II Desalter facilities and 
distributes the drinking water to its member 
agencies. The Chino I and II Desalters serve 
the dual purpose of providing a reliable water 
supply and managing groundwater quantity 
and quality in the region. 

Chino Basin
Desalter Authority

Total Well Water Pumped = 4,986.3 MG

Total Ion Exchange Effluent = 918.9 MG

Total Reverse Osmosis Feed Water = 4,017.5 MG

IEUA operates the Chino I Desalter, which commenced operations in 2001.

Total Water Delivered by End User: (MG= million gallons, AF = acre-feet, in which 
1 AF = 325,851 gallons).

1,651.5 MG  
(5,068.5 AF)

City of Chino

1,379.0 MG 
(4,232.3 AF)

City of Chino Hills

979.5 MG 
(3,006.0 AF)

Jurupa Community 
Services District 

(Includes Permeate and Concentrate)

Annual Report 21-22 9



Wastewater Treatment
IEUA owns and operates four facilities specializing in regional water recycling services. 
The Agency’s water recycling plants collectively take in approximately 50.8 million gallons 
per day (MGD) of wastewater for treatment. Several treatment processes contribute to 
providing high quality recycled water pursuant to California’s Title 22 regulations.

1. Preliminary Treatment
Wastewater passes through bar screens or rakes to remove large inorganic material, 
followed by the removal of smaller inorganic materials such as sand and grit.

2. Primary Treatment
As wastewater goes through sedimentation tanks, approximately 65 percent of the 
suspended solids are removed.

3. Secondary Treatment
This is the biological process for reducing the concentration of organic pollutants in 
wastewater, reducing in excess 90 percent of the organic material in the wastewater.

4. Tertiary Treatment
Water is filtered to remove suspended organic solids and is disinfected using sodium 
hypochlorite.

5. Solids Treatment
Solids removed from the liquid stream are thickened, anaerobically digested, and 
dewatered. This treatment provides beneficial use through the production of biogas 
and biosolids.

Wastewater Treatment Process

Dewatering
DigestionSolids Thickening

NaClONaClO

Inland Empire Utilities Agency10



Recycled Water
IEUA began selling recycled water in the 1970s as a low-cost alternative 
to potable water for large irrigation customers. Since 2000, IEUA and its 
local water providers have invested in a program to expand delivery of 
high-quality recycled water, thus improving sustainability of the region’s 
water supply. To date, IEUA has more than 1,200 connections to the 
recycled water distribution system. 

Recognizing the critical role of recycled water in the long-term water 
security plan of the Chino Basin, IEUA adopted a policy and entered into 
agreements with its customer agencies to maximize the use of recycled water.

IEUA is committed to the development of its recycled water 
infrastructure so that all recycled water produced through its 
wastewater treatment process can be beneficially used. 

Recycled water uses include: agricultural, landscaping, golf courses, 
industrial cooling, parks, recreational lakes, groundwater recharge, 
median strips, and more. 

As potable water supplies are strained during drought years, utilizing 
recycled water for irrigation and other purposes is making use of a 
valuable resource that would otherwise be disposed of. 

During FY 2021/22, the average amount of water 
supplied from IEUA’s facilities was approximately 
50.8 million gallons of recycled water per day 
(MGD) or 56,903 acre-feet per year (AFY). 

Annual Report 21-22 11



Regional Water
Recycling Plant No. 
5 (RP-5) Expansion 
Project

IEUA’s Regional Water Recycling Plant No. 5 (RP-5) is located in 
the city of Chino and has been in operation since 2004. The RP-5 
Expansion Project will expand RP-5’s liquids treatment capacity 
from 16.3 MGD to 22.5 MGD and includes infrastructure for the 
plant’s ultimate buildout to treat an average flow of 30 MGD 
and a peak flow of 60 MGD. The expanded capacity increase is 
a result of the projected growth in the RP-5 service area as well 
as the increasing concentration of solids in wastewater as a 
result of water conservation. The liquids treatment expansion is 
anticipated to be complete in 2025.

Regional Water Recycling Plant No. 2 (RP-2) has been in operation 
since 1960 and currently handles the solids that are removed 
from Carbon Canyon Water Recycling Facility and RP-5. The U.S. 
Army Corps of Engineers will be raising the spillway height of 
nearby Prado Dam and, as a result, RP-2 will fall within the dam’s 
floodplain. Before completion of the spillway project, a new 
solids treatment facility will be constructed at RP-5 to allow for 
the decommissioning of RP-2 and expanded capacity, a result of 
the projected growth in the service area. The solids treatment 
facility is anticipated to be complete in 2024.

Inland Empire Utilities Agency12



    
• Influent Pump Station Expansion
• Headworks Influent Box Expansion
• Fine Screens Facility
• Primary Clarifier #1 & #2
• Primary Clarifier #1 & #2 Effluent 
   Diversion Structure
• Aeration Basin Influent Channel Expansion
• Blower Building #2
• Membrane Bio Reactor Facility Phase 1

• Thickening Building
• Acid Phase Digester
• Acid Phase Digester Building
• Gas Phase Digesters #1, 2, 3, and 4
• Gas Phase Digester Building
• Dewatering Building
• Power Centers #4, 6, 7, and 9
• Warehouse #1 and #2

The RP-5 Expansion Project has a total project cost of $450 million and is partially funded with low-
interest loans secured from the U.S. Environmental Protection Agency through the Water Infrastructure 
Finance and Innovation Act  (WIFIA) for $196 million. An additional $24.5 million in WIFIA funding for 
the project was obtained through a second loan, which included three other regional wastewater 
projects. Funding for the RP-5 Expansion Project has also been secured through the CA State Water 
Resources Control Board for $101 million. Lastly, the project also received funding from the CA 
Alterative Energy and Advanced Transportation Financing Authority under the Sales and Use Tax 
Exclusion Program to provide financial assistance on sales tax costs for specific equipment purchases. 
 
IEUA’s Board of Directors awarded the construction contract to W.M. Lyles Co. on July 15, 2020, for a 
construction cost of $330 million. Physical construction on the project started on January 4, 2021. As of 
June 30, 2022, the contractor has been paid $152.5 million of the contract or 46% of the contract value 
and is 715 days in to the 1640-day duration or 44% complete. The contractor has made significant 
progress in the construction of the structures listed below, which are nearly complete structurally, with 
mechanical and electrical installations beginning in these facilities. In June, there were a total of 270 
people on site daily solely dedicated to the construction project (219 craft staff, 34 contractor project 
management staff, and 17 construction management staff/inspectors/IEUA staff).

Annual Report 21-22 13



Water Quality Laboratory
IEUA’s Water Quality Laboratory is located at its headquarters in Chino, California and 
supports the regulatory requirements of the Agency’s wastewater reclamation plants and 
the Groundwater Recharge Program.

What We Do
The laboratory is assessed and certified by the State Water Resources Control Board 
(SWRCB) through its Environmental Laboratory Accreditation Program (ELAP) to perform 
compliance testing for National Pollutant Discharge Elimination System (NPDES) and 
California Division of Drinking Water permit compliance monitoring, as well as industrial 
and domestic wastewater discharge monitoring for the Agency’s Pre-Treatment and 
Source Control processes.

On May 5, 2020, the SWRCB adopted comprehensive regulations required by ELAP 
to modernize the program and improve data quality for California communities. 
The regulations were approved by the Office of Administrative Law and went into 
effect January 1, 2021.  Laboratory staff is currently evaluating operations and will be 
implementing the needed changes as dictated by the new accreditation standard to 
be fully compliant by January 1, 2024. For continued accreditation, the Water Quality 
Laboratory was assessed to the current regulations and upon successful completion was 
granted a renewal effective November 1, 2022, through October 31, 2024. During the 
renewal, the laboratory also updated its scope of testing to include 1, 2, 3 Trichloropropane 
and PFAS testing.

The laboratory uses sophisticated equipment such as a Gas Chromatograph for pesticides, an 
Ion Chromatograph for Nitrate, and a Gas Chromatogram using a Mass Spectrophotometer 
for Trichloroethene. Staff is continuously evaluating new technologies to stay current and 
ready for new or more stringent regulations such as lower monitoring levels for perchlorate, 
which will be effective July 1, 2024.

The Agency’s education programs include educational tours of the lab, showcasing the 
building and its water quality functions for students in kindergarten through twelfth grade 
and the community.

Our water samples are collected from over 100 locations.

Inland Empire Utilities Agency14



Approximately 20,000 samples are gathered 
annually and ran through:

Annually, the Agency analyzes over 60,000 
tests for:

Toxicity Metals Total ColiformOrganic
Compounds

Inorganic
Compounds

Extractions Gas Chromatography Metals Analysis

Bioassays Wet Chemical Analysis

Annual Report 21-22 15



Environmental 
Stewardship

Energy Optimization
IEUA’s renewable portfolio was strategically developed 
by identifying how available resources, such as 
wastewater treatment infrastructure and available 
land, could be applied to incorporate environmentally 
friendly technologies capable of producing power 
at a rate comparable to grid import pricing. IEUA 
successfully incorporated solar, wind, and battery 
storage into its facilities to reduce its demand on the 
electric grid. Utilizing public-private partnerships, 
IEUA did not have to provide any capital required for 
the projects and benefitted from the reduced rates for 
energy costs. 

Energy storage is key to maximizing the value of 
resource investments, allowing the Agency to use 
resources more efficiently, reduce costs for customers, 
and participate in building a more resilient grid for the 
entire region.

The Agency is committed to the responsible use and protection of the 
environment through conservation and sustainable practices.

Solar Power
5.0 MW*

Battery Storage
4.0 MW*

Wind Power
1.0 MW*

*MW generated annually

Inland Empire Utilities Agency16



Portfolio History

IEUA entered into a Power Purchase Agreement (PPA) with a private company 
and had 3.5 megawatts (MW) of solar panels installed at four facilities in 2008. 
Since installation, IEUA has consumed approximately 81,135 megawatt hours 
(MWh) of power generated from the solar panels. 

In 2010, IEUA expanded its renewable energy portfolio by securing another 
PPA for a 1.0 MW wind turbine at Regional Water Recycling Plant No. 4 (RP-4) in 
Rancho Cucamonga. The wind turbine was commissioned in early 2012 and has 
generated approximately 4,295 MWh since startup. 

IEUA partnered with an energy firm to install 4.0 MW of advanced energy 
storage systems at Agency facilities and 1.5 MW of solar at the Inland Empire 